
REMOVAL OF DOX AND DQX PRECURSORS

IN MUNICIPAL WASTEWATER TREATMENT PLANTS

A Master's Project Presented

By

Christopher Simmons Hull

Submitted to the Department of Civil Engineering of
the University of Massachusetts in partial fulfillment

of the requirements for the degree of

MASTER OF SCIENCE IN ENVIRONMENTAL ENGINEERING

September 1989

Department of Civil Engineering



I
I
I
I
I

REMOVAL OF DOX AND DOX PRECURSORS

IN MUNICIPAL WASTEUATER TREATMENT PLANTS

A Master's Project

l— Christopher Simmons Hull

I
I
I
H Approved as to style and content by:

• Dr. David A. Reckhow, Chairperson

i
i _

Dr. John E. Tobiason, Member

i
I
I _
•j Dr. William H. Highter, Department Head

I

Dr. James K. Edzwald, Member
[...]
and downstream of the unit processes to evaluate the change in

I
10

I



I
I

concentration of these parameters in the treatment process employed.

I The DOXFP procedure was adopted specifically for this study.

Monochloramine was chosen as the oxidant for the DOXFP procedure because

• most plants in Massachusetts are not practicing breakpoint chlorination.

• A survey of Massachusetts municipal treatment plant effluents was

performed to assess DOX concentrations in plant effluents. A total of

• ten plants were evaluated. For these measurements, effluent grab

samples were quenched with sodium sulfite at the plant following plant

• chlorination and were analyzed for DOX. The ten plants represented a

• variety of communities in western Massachusetts ranging from small towns

to small cities with a larger industrial base.

i
I

l
i
I

A. Sample Collection and Preservation

Samples were collected immediately upstream and downstream ofI
primary sedimentation, secondary treatment, secondary sedimentation, and

• tertiary treatment at each of the wastewater treatment plants. Samples

were always collected at highly turbulent locations, where adequate

• mixing was assured. Existing plant sample collection devices were used

• and were rinsed several times at the sample location with the wastewater

at the site. Samples were stored headspace free in glass bottles and

• were immediately packed in ice. Chlorinated effluent samples for the

plant effluent survey were immediately quenched with excess sodium

I sulfite and packed in ice. These samples were stored at 4°C in a

refrigerator upon return to the laboratory.

11



I
I

B. Filtration

I
— Grab samples were filtered within eight hours of sample

™ collection. They were first prefiltered through Whatman 934 AH glass

• fiber filters (Whatman International Ltd., Maidstone, England) that had

been rinsed with at least 300 mL of deionized, reverse osmosis (Super Q

I System, Millipore Corp., Bedford, MA.) water (DIRO). The prefiltered

_ samples were then immediately re-filtered through Whatman GF/F glass

™ fiber filters (effective retention size - 0.7 ̂ m) that had been pre-

• rinsed with at least 300 mL of DIRO water. The only exceptions to this

procedure were the first four samples collected for the effluent DOX

• survey.

I
I

C. DOXFP ProcedureI
l

The DOXFP procedure developed for this study utilized

• monochloramine as the oxidant. In order to obtain comparable results

from one plant to another, each sample must be exposed to an identical

• oxidizing environment (i.e., same concentrations of active chlorine

• species for the same period of time). For this reason, a uniform

chlorine dose and chlorine to ammonia nitrogen ratio were adopted for

• the DOXFP test. This required that the NH3-N concentration be constant

also. Due to the inability to remove ammonia selectively from the

• samples without altering other constituents, it was decided that the

• ammonia nitrogen concentration should be elevated in all samples to some

high arbitrary level. For this test, a uniform concentration of 40.0

12



I
I

mg/L was chosen. Ammonia concentrations in the unaltered samples

• typically ranged from 3 to 20 mg NH3-N/L, with none exceeding 40 mg/L.

_ A chlorine to ammonia mass ratio of 1 was chosen for this test because

• this mass ratio is typical of that used in practice with non-nitrified

• effluents. Accordingly, a chlorine dose of 40.0 mg/L was applied to

each sample. This chlorine to ammonia ratio results in the rapid

I formation of monochloramine, with little di- and tri-chloraraine, though

some N-chloro-organics may result from the presence of organic amines

1 (Horris, 1967). Massachusetts discharge permits stipulate that the

• maximum allowable total chlorine residual in treatment plant effluents

is 1.5 mg/L as C12 (WPCF, 1987), and this, in combination with the

• ammonia concentrations often seen in effluents, generally fixes

monochloramine as the principal form of residual chlorine in non-

I nitrified plant effluents.

• The specific procedures used for the DOXFP test are shown in

Figure 1. Plant grab samples were analyzed for ammonia immediately

I after filtration. The ammonia concentration was then adjusted for each

500 mL filtered sample to 40 mg/L as N using aliquots of a 3500 mg N/L

• NH4C1 solution. The pH was adjusted to 7.0 using dilute NaOH or H2S04,

• and 20 mg NaOCl (as C12) was added from an NaOCl stock solution

(approximately 10,000 mg/L) with rapid mixing. The pH was readjusted to

• 7.0, and the chlorinated sample was poured into a BOD bottle, stoppered

headspace free, and incubated at 20°C in the absence of light for 24

hours. At the end of the incubation period, aliquots of 10 mL to 50 mL

• were removed for the determination of combined residual chlorine.

Samples were then quenched with excess sodium sulfite, adjusted to pH

I
I

13



FIGURE 1

ANALYTICAL PROTOCOL FOR DETERMINATION OF DOXFP

I
I
I
I
I
I
I
I
I
I
I
I
I

COLLECT SAMPLES

FILTER 934AH

FILTER GF/F

•>NH3-N, INST-DOX

ADJUST NH3-N TO 40.0 mg/L

ADJUST pH TO 7.0

ADD 40.0 mg/L NaOCl (as C12)

INCUBATE 24 HRS. AT 20° CELSIUS

QUENCH

>CHLORINE RESIDUAL

>TERM-DOX

DOXFP- (TERM-DOX) - (INST-DOX)

14



I
I

less than 2 with concentrated H2S06, and stored at 4°C for future

• analysis of DOX, Each plant grab sample was filtered, adjusted to the

correct ammonia concentration, and chlorinated before proceeding to the

I next sample. The DOXFP was defined to be the difference between the

• terminal DOX measured at the end of the incubation period and the

instantaneous DOX in the unchlorinated sample.

I
I
i

I
i

D. Standard Analytical Procedures

1. Residual Chlorine

• Residual chlorine was measured using the DPD ferrous titrimetric

method (APHA, 1985, Method 408D). All samples were performed in

| duplicate, and the strength of the FAS titrant was checked bi-weekly.

« All chlorine residual measurements were performed in chromic acid washed

chlorine demand free glassware.

2. Chemical Oxygen Demand

Chemical oxygen demand (COD) was determined on filtered samples

(Whatman GF/F) using the Hach micro-COD (Hach Co., Loveland, CO.) method

• (APHA, 1985, Method 508). Sample volumes of 2.0 mL were used. Residual

dichroraate was measured spectrophotometrically using a Bausch and Laumb

g Spec 70 spectrophotometer at a wavelength of 600 run.

I
i
l



3. Ammonia Nitrogen

Ammonia concentrations were determined on filtered samples

(Whatman GF/F) by the double known addition modification of the ammonia

selective electrode method (A.PHA, 1985, Method 417F). Additions of 1 mL

and 10 mL of a 1000 rag N/L NH4C1 solution were used. Standard solutions

were always used to check proper electrode response.

| 4. Total Kieldahl Nitrogen

Total Kjeldahl Nitrogen was measured on filtered samples (Whatman

• GF/F) using Method 420B of Standard Methods (APHA, 1985). The ammonia

resulting from the digestion was measured with the ammonia selective

| electrode using double known addition. Sample volumes of 50 mL to 100

_ mL were typically used in the digestions, and Nal was used to eliminate

™ complexation of the ammonia by the mercury digestion catalyst.

5. Dissolved Organic Carbon
i
I
_ Dissolved organic carbon (DOC) was measured on filtered samples

* (Whatman GF/F) using a Beckman Model 915 Total Organic Analyzer (Beckman

• Instruments, Fullerton, CA) . Fifty microliters of sample were injected

and peak heights were compared to peak heights for 10, 50, and 100 mg

I C/L standards of potassium acid phthalate.

i
i
i

16



I
I

6. Dissolved Organic Halide

I
Since TOX procedures utilizing carbon adsorption are only

• appropriate for the analysis of dissolved compounds, all samples were

• filtered through rinsed Whatman GF/F glass fiber filters. No special

care was taken to avoid loss of volatile organohalides at this point.

• The term DOX for dissolved organic halide will be used to describe the

results of this study, since all samples measured were filtered prior to

• analysis. In addition, the name for the analytical procedure is being

• changed for the upcoming 17th edition of Standard Methods from TOX to

DOX. This reflects the fact that the adsorption/pyrolysis procedure is

I only applicable to soluble species.

Dissolved organic halide measurements were performed with a

I Dohrmann DC-20 total organic halide analyzer (Rosemont Analytical,

• Xertex Corp., Santa Clara, CA). The standard carbon

adsorption/pyrolysis/taicrocoulometry procedure (APHA, 1985, Method 506)

I was used with minor modifications for the untreated and post primary

settled wastewater samples. It was found that a simple once through

• passage using two 40 mg carbon columns was insufficient to remove

m greater than 95 percent of the DOX with these samples. This may be a

result of the high concentrations of organic matter in raw and primary

• wastewater. Also, monochloramine attack of the humic matter present may

make the organic matter less susceptible to adsorption to the activated

| carbon. Others have noted the poor adsorption properties of wastewater

• organic halides (Jensen, 1982). For this reason effluent from the first

two carbon columns was routinely recycled through a third column. In

i
I

17



I
I

addition, the volume of nitrate wash reagent was increased from 2 to 3

• mL, to ensure removal of inorganic chloride. The pyrolysis and

microcoulometric analysis was performed in accordance with Method 506.

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

Standards of NaCl and trichlorophenol or trichloroacetic acid were

analyzed on a daily basis to assess analyte recovery.

18



CHAPTER IV

EXPERIMENTAL RESULTS

The results for the seven wastewater treatment plant experiments

as well as the plant effluent survey are presented in this chapter. The

wastewater characteristics, process configuration, flow train, and

| chemical parameters measured are presented for each plant. The

parameters that reflect the organic content of the water are displayed

• in figures for specified locations in the plant, and are also listed in

• tables. The combined chlorine demand is also presented in the tables.

Chlorine demand is defined as the difference between the applied and

I residual combined chlorine. Included in the DOX and DOXFP vs. location

figures are error bars for one standard deviation as calculated from

• standards analyses (5% for DOX, 10% for DOXFP). The results of the

• effluent survey are summarized at the end of che chapter in Table 8.

I A. Removal of DOX and DOXFP through Municipal Wastewater Treatment

i 1. Amft**rst Wastewater Treatment Plant: January^ampling

i
The Amherst Wastewater Treatment Plant is a well operated

I completely mixed activated sludge plant which consistently produces high

quality effluent. This plant serves a town of approximately 35,000

• people, with little heavy industry. The process schematic for the

• Amherst Wastewater Treatment Plant is displayed in Figure 2. Results of

the analyses for DOX, DOXFP, COD, DOC, and chlorine demand are presented

I
19

I



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

Figure 2: AMHERST WWTP SCHEMATIC: January Sampling Period

Q=4.3 MGD
, 0r
s

, bI'1
s

-̂ Disposal

Pretreatment Primary Aeration Secondary Chlorination
Clarifier Basin Clarifier

MLSS * 2500 ««/L

S - Sample collection points (Sanplea collected 1/20/88, 2:00 p.m.)

Table 1: Amherst Wastewater Treatment Plant PatafJanuarv Samplinel

Wastevater Characteristics
Parameter Influent Effluent

BOD mg/L
SS mg/L

150
170

Detention Time fhrs.)
Primary Clarifier
Aeration Basin
Secondary Clarifier

Samle Location

Raw
Post Primary
Post Aeration
Post Secondary

Overflow Rate (GFD/ft )

sr

COD
me Oj/L

150
130
25
25

3.1
3.5
6.6

DOC
me C/L

44
41
7,8
7.8

DOX
tie Cl/L

198
188
98.9
88.8

DOXFP
i*e Cl/L

614
580
338
228

710
. _ .
410

C12 DEMAND
me as Cl-,/L

17.9
22.1
22.3
22.7

20



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

FIGURE 3: ORGANICS, % RAW vs. LOCATION
AMHERST WWTP: JANUARY

too

D DOX
4- DOXTP

COD
DOC

Raw Values

DOX - 198 ug Cl/L

RAW POST 1 POST Afll POST2

FIGURE 4: DOX, DOXFP vs. LOCATION
AUHERSTWWTPt JANUARY

TOO

too -

500 -

400 -

RAW POST 1 POST AIR

PUNT SAUPU LOCATION

21

POST 2



in Table 1. The removal of organic material during treatment is shown

in Figures 3 and 4. Organic matter as measured by the soluble COD and

DOC is decreased to 80% of influent values, and is removed to a greater

extent than DOX and DOXFP. Removal of DOX and DOXFP parallels the

removal of COD and DOC.

2. Amherst Wastewater Treatment Plant: June Sampling

| Results for the June sampling of the same treatment plant

• demonstrate similar trends to the January sampling results, and are

listed in Table 2. The process configuration is shown in Figure 5, and

• is the same as for the January sampling except for the slightly

decreased flow in June. A notable exception to the similarities with

the January sampling is the slight increase in DOXFP seen in primary and

M secondary settling (Figures 6 and 7). The slight increases seen, 8% and

5% of the raw levels for primary and secondary settling, respectively,

• may not be significant considering the standard deviation of the

measurement, 10%. It is unlikely that precursor formation would be

| occurring in the settling basins.

I
I

The Belchertown Wastewater Treatment Plant serves the town of

| Belchertown and the Belchertown State School, with few significant

_ industrial discharges to the plant. The plant is notable for ics lack

™ of primary settling, its extended aeration process, and the presence of

I
I

3. Belchertovn Wastewater Treatment Plant

22



1
1

Fl|

I
|

Q=3.2 UGIJ^
^

* Pretreatn

i

mre 5: AMHERST WJTP SCHEMATIC: June Samcline Period

U
i

& &1 t> i D>(
H7 TV V

o S S

lent Primary Aeration Se
Clarifier Basin C]

MLSS = 2400 ag/L

^ r<^ ^ « •*
1 n? -^Disposal

V/ tv s
condary Chlorination
arifier

1 S - Sample collection points (Samples collected 6/16/88, 3:30 p . m . )

i
i
I Table 2: Ambers t Wastewater Treatment Plant Data (June

Sampling)

I
I
• Primary Clai

Aeration Ba;

Wastewater Characteristics
Parameter Influent Effluent

BOD mg/L 140
SS mg/L 160

Detention Time (hrs . )
-ifler 2.1
sin 3.1

• Secondary Clarifier 8.9

I sampleLocat

I Raw

El on COD DOC DOX
me 0?/L my C/L ug Cl/L

166 60 170
Post Primary 143 58 141

I P o s t Aeration 3 0 1 3 84.4
Post Secondary 30 13 69.5

i
i

23

3
2

Overflow Rate (GPD/ft t
1050

300

DOXFP C12 DEMAND
UE Cl/L me as C17/L

467 23.1
504 15.6
162 11.3
187 16.6



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

FIGURE 6: ORGANICS, % RAW vs. LOCATION

110
AMHEKST WWTP: JUNE

Q DOX
+ DOXFP

COD
DOC

40 -

30 -

20 -

to -

RAW

•00

300 = -

400 -

300 -

200-

too -

RAW

Raw Values,

DOX - 170 ug Cl/L
DOXFP • 467 ug Cl/L
COD • 166 rag 0 /L
DOC • 60 mg C/L

POST 1 POST AIR POST*

FIGURE 7: DOX, DOXFP vs. LOCATION
AUHERSTWWTPl JUNE

POST 1 P03TAm

PUMT SAMPLE LOCATION

24

POST 2



i
i
i

4. Greenfield Wastewater Treatment Plant

finishing ponds (Figure 8). Removal of DOX, DOXFP, DOC, and COD in the

extended aeration process was greater than 60% for all parameters, but a

high COD value was observed following secondary settling and after the

I finishing ponds (Figures 9 and 10) . This is the only parameter to

• increase significantly, and is presumed to be due to sample

contamination. DOX and DOXFP concentrations decreased monotonically

• through the plant. The finishing ponds did not seem to have a

significant effect upon treatment efficiency, despite their long

• hydraulic residence time (Table 3).

I
The Greenfield Wastewater Treatment Plant uses trickling filters

| with characteristic poor quality effluent (Figure 11). Plant flow

« frequently exceeds the design flow and the effluent barely meets its

discharge limits (Table 4) . Organics removal across the secondary

• settling basin was not evaluated at this plant because the secondary

settling basin was serving a dual function as a chlorine contact tank.

| Chemical oxygen demand, DOCt and DOXFP removals were quite similar, but

• a greater concentration of DOX was observed following primary settling

than was present in the influent (Figures 12 and 13). This is presumed

• to be due to a spike of DOX moving through the plant rather than

organohalide production in the primary settling basin.

i

25



1
1

Figure 8: PI
Q=0.2S MG'D '

i_ v

1
Pretreatment

i

ELCHERTOWN UASTEUATER TREATMENT PLANT SCHEMATIC

o rJ hP W 1 i \>$\ / *V \ / V I 1

S ^ S

ip -^Uisposal

S

Extended Secondary Oxidation Chlorination
Aeration Clarifier Ponds

(5 Total)

MLSS = 2800 mg/L

S - Sample collection points (Samples collected 1/12/88, 3:30 p.m.)

I
' Table 3-

i
i
• Aeration Basin
• Secondary Clarifit

Oxidation Pond (e£
• Oxidation Ponds (t

• Sample Location

• Raw
Post Aeration

( P o s t Secondary
Post Ponds

i
i

Belchertown Wastewater Treatment Plant Data

Wastewater Characteristics

tOD mg/L 135 7
SS mg/L 122 1

Detention Time (hrs.̂  Overflow Rate (GPD/ft }
24

ir 3.6
ich) 58
.otal) 291

400
12.3

COD DOC DOX DOXFP C12 DEMAND
mg 07/]L mp C/L ug Cl/L uf Cl/L nag as Clj/k

270 61 130 900 22.1
68 6.6 51.3 281 5.7
255 7.8 52.1 166 1.3
162 8.4 45.9 146 3.8

26



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

o
•

**i
xs

FIGURE 9: ORGANICS. % RAW vs. LOCATION
BELCHCHTOWN WWTP

100

Raw Values

DOX- 130 ug Ci/L -
DOXFP- 900 ug Cl/L

COD- 270 mg O./L
DOC- 61 mg C/E

RAW POST AIM

SAMPLE LOCATION

F05T2 POST PONDS

FIGURE 10: DOX, DOXFP vs. LOCATION
KLCHERTOWN WWT?

MAW POST AIR

SAMPLE LOCATION

27

POST 2 POST PONDS



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

Figure 11: GREENFIELD VASTEWATER TREATMENT PLANT SCHEMATIC

CL

S v S
Pretreatment Primary Trickling

Clarifier Filter

Disposal

Secondary
Clarifier

S - Sample collection points (Samples collected 6/20/88. 1:00 p.m.)

Table 4: Greenfield Wastewater Treatment Plant Data

Wastevater Characteristics

Primary Clarifier
Trickling Filters
Secondary Clarifier

Samle Location

Raw
Post Primary
Post Trickling

Filter

Parameter Influent
BOD mg/L
SS mg/L

190
200

Detention Time

er

COD
me 0̂ /L

186
160
80

3.9
0.5
4.8

( hrs . >

DOC DOX
me C/L us. Cl/L

89
65
35

119
192
127

Effluent
30
24

Overflow

DOXFP
fie Cl/L

925
783
499

Rate rGPD/ft >
460

370

C12 DEMAND
me as C17/L

23.3
15.2
18.0

28



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

s
8
X

§

FIGURE 12: ORGANICS, % RAW vs. LOCATION
OKENFIEU) WWTP

SSL
a DOX
+ DOXJT

COD
DOC

DOX - 119 ug Cl/L
DOXFP - 925 ug Cl/L
COD - 186 mg 0-/L
DOC - 89 mg C/E

RAW POST PRIMARY

LOCATION

POST T FILTH

FIGURE 13: DOX, DOXFP vs. LOCATION
OREEHHCLD WWTF

RAW POSTPMUAKY

SAMPLE LOCATION

29

POST T FILTER



i
i
i

5. Hatfield Uastewater Treatment Plant

I
I
I

The town of Hatfield Is a small farm communicy with little

• industry. The Hatfield Wastewater Treatment Plant is the only plant

• surveyed that utilizes rotating biological contactors. Hicroscreens

with openings of 0.06 inches are used rather than primary settling

• basins following pretreatment (Figure 14), All organic parameters

decreased monotonically across the plant with the exception of the DOC

I following secondary settling (Figures 15 and 16). The reason for the

• increase in DOC is unknown, and it is not accompanied by an increase in

any of the other organic parameters. As seen in Table 5, the effluent

I was of a poorer than average quality.

i 6. Northampton Wastewater Treatment Plant

• Northampton is a small city with a significant industrial base.

The Northampton Wastewater Treatment Plant is a conventional activated

I sludge plant with prechlorination for odor control (Figure 17; Table 6).

The organic parameters shown in Figures 18 and 19 depict similar removal

| efficiencies across the unit processes. As with other plants, the

« largest decrease in organics occurs across the biological treatment

process, ranging from 50% for DOX to 77% for DOC. The primary clarifier

• influent did not show a significant difference in DOX concentration due

to prechlorination in comparison to other plants not practicing

| prechlorination. Chlorine demand provided a reasonably accurate

surrogate for other organic parameters in this case (see data; Table 6).

30



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

Figure 14: HATFIELD WASTEUATER TREATMENT PLANT SCHEMATIC

IJ=0.11 MGD

A

^

1
—^Disposal

Pretreatient Screens RBC Secondary Chlorination
Clarifier

S - Sample collection points (Samples collected 6/21/88, 2:00 p.m.)

Table 5: Hatfield Wastevater Treatment Plant Data

Wastevater Characteristics
Parameter Influent Effluent

BOD -ig/L
SS mg/L

160
180

17
10

Detention Time (hrs.̂  Overflow Rate (GPP/ft )
RBC 3.2
Secondary Clarifier 9.8 160

Sample Location

Raw
Post Screens
Post RBC
Post Secondary

COD

54
50
50
30

DOC
my C/L

35
33
15
22

DOX
I*E Cl/L

193
143
114
79.6

DOXFP
ug Cl/L

584
572
411
296

C12 DEMAND
me as C17/L

17.0
19.2
16.3
10.3

31



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

FIGURE 15: ORGANICS, % RAW vs. LOCATION
HATFIELD WWTP

Key
DOX

+ DOXFP
COD
DOC

DOX - 193 ug Cl/L
DOXFP - 584 ug Cl/L
COD - 54 mg 02/L
DOC - 35 mg C7L

RAW POST 1 POST RBC POST 2

800

500 -

400 -

300-

200

100 -

FIGURE 16: DOX, DOXFP vs. LOCATION
HATF1ELD WWTP

Key
a DOX
+ DOXFP

RAW POST 1 POST RBC

PLANT SAMPLE LOCATION

32

POST2



1
1
1

1
1
1
1
1
1
1̂̂
B

Figure 17:

Q f n urn
fe.

' i N'i

NORTHAMPTON

f

r\yi

WASTEWATER TREATMENT PLANT SCHEMATIC

î
7

S v s

Pretreatment
including

Primary
Clarifier

U .
^iC>

d? *-V
» S

-^Disposal

Aeration Secondary Chlorination
Basin Clarifier

1.2 mg/L as C12
prechlorination

MLSS = 1900 mg/L

S - Sample collection points (Sanples collected 6/8/88, 2:

Table 6: Northampton Wastewater Treatment Plant

00 p.m.)

Data

Wastevater Characteristics
Parameter

BOD mg/L
SS mg/L

Influent Effluent
300
210

Detention Time

I Primary Clarifier
Aeration Basin
Secondary Clarifier

i
i
i

i
i

Sample Location COD

3.8
8.6
5.0

DOC

10
10

fhrs."» Overflow Rate (GPD/ft ^
570

430

DOX DOXFP Cl^ DEMAND
mE 0-,/L BE C/L UE Cl/L UE Cl/L m

Raw
Post Primary
Post Aeration
Post Secondary

214
162
50
50

66
63
12
9.9

33

196 638
179 554
78.8 173
72.2 172

*

g as C12/L

27.8
19.2
9.0
9.8



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

FIGURE 18: ORGANICS, % RAW vs. LOCATION
NORTHAMPTON WWTP

40 -

30 -

20 -

10 -

Raw Values

DOX «• 196 ug Cl/L
DOXFP - 638 ug Cl/L
COD - 214 mg 0 /L
DOC • 66 mg C/L

RAW POST 1 POST AIR POST 2

FIGURE 19: DOX, DOXFP vs. LOCATION

700

600 -

500 -

400 -

NORTHAMPTON WWTP

300 -

200

100 -

RAW POST 1 POST AIR

PUNT SAMPLE LOCATION

34

POST 2



I
I

7. Sunderland Wastewater Treatment Plant

I
_ Sunderland is a small farm community on the Connecticut River with

^ little industry. The Sunderland Wastewater Treatment Plant is a small

H extended aeration activated sludge facility without primary

sedimentation (Figure 20). The detention time for the aeration basin on

• the day surveyed was greater than 24 hours (Table 7). Removals of

greater than 50% were observed for DOC, COD, and DOXFP, but an increase

^ in DOX concentration was observed following the aeration basin (Figures

• 21 and 22). This is presumed to be due to a spike of DOX moving through

the treatment plant, as was noted in the Greenfield plant. Note the

I unusually low raw DOX concentration.

H B. Discharge of DOX from Municipal Wastewater Treatment Plants

I
The results of the effluent survey of the Wastewater treatment

I plants located in western Massachusetts are presented in Table 8. The

DOX concentrations in the wastewater effluents ranged from 56 to 1527 ^g

I as Cl/L. Small towns, small and medium sized cities, as well as several

• types of treatment processes were surveyed, and these plants represent

a cross section of the Massachusetts wasteuater treatment plants. The

I samples that were not filtered with the GF/F filter were sampled before

the protocol utilizing GF/F filters was established. The North

I
l
i
I

Brookfield sample was collected during a time in which chlorination was

not being performed.

35



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

Figure 20: SUNDERLAND W TREATMENT PLANT SCHEMATIC

Q=0.16 MGD
_ v̂

1 1 W -^Disposal

Pretreatment Extended Secondary Chlorination
Aeration Clarifier

ULSS = 2400 ag/L

S - Sample collection points (Samples collected 5/26/88, 11:00 A.M.)

Table 7: Sunderland Wastewater Treatment Plant Data

Wastevater Characteristics
Parameter Influent Effluent

BOD ng/L
SS mg/L

147
89

13
2

Detention Tine (hrs. ) Overflow Rate (GPP/ft ")
Extended Aeration 36 —
Secondary Clarifier 12.5 122

Sample Location

Raw
Post Aeration
Post Secondary

COD
me 0?/L

102
54
58

DOC
me C/L

33
12
14

DOX
ug Cl/L

42.2
50.7
44.8

DOXFP
ue Cl/L

554
261
212

C12 DEMAND
mg as Cl->/'.

16.4
33.6
14.6

36



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

FIGURE 21: ORGANiCS, % RAW vs. LOCATION
SUNDERUND WWTP

130

120 -

60 -

70 -

60 -

50 -

40 -

30 -

20 -

10 -

DOX - 42.2 ug Cl/L
DOXFP - 554 ug Cl/L
COD - 102 mg 02/L
DOC • 33 mg C/L

RAW POST AJR

SAMPLE LOCATION

FIGURE 22: DOX, DOXFP vs. LOCATION
SUNDERLAND WWTP

POST SETTLE

U
V

600

500 =

400 -

300 -

200 -

100 -

RAW POST AIR

SAMPLE LOCATION

37

POST SETTLE



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

PLANT LOCATION

Fernald School,
Templeton, Ma.

Table 8: EFFLUENT POX SURVEY

POX Cue Cl/L) FILTER USED

194

North Brookfield Ma. 56

Erving, Ma. 1527

Belchertown, Ha. 66

Northampton, Ma. 151

Montague, Ma. 110

Sunderland, Ma. 88

Holyoke, Ma. 598

Hatfield, Ma. 108

Greenfield, Ma. 209

unfiltered

unfiltered

GF/C, membrane

unfiltered

GF/F

GF/F

GF/F

GF/F

GF/F

GF/F

CHLORINATED DATE

yes 11/20/86

no

yes

yes

yes

yes

yes

yes

yes

yes

1/19/87

6/15/87

7/23/87

6/28/88

6/28/88

6/28/88

6/28/88

6/21/88

6/20/88

38



1
1
1
1•
1
1
1•
1
1

1
1

1
1
1
1

CHAPTER V

DISCUSSION OF RESULTS

A. Raw Wastewater Quality and Plant Performance

The wastewater treatment plants surveyed showed removals of

organic matter on the order of 80% for DOC and COD, with the exception

of the Greenfield and Hatfield Wastewater Treatment Plants. Note that

these are the only two plants intensively surveyed that did not utilize

activated sludge. Influent DOX values for the six plants ranged from 50

to 200 jig/L with an average of 150 ĝ/L. Effluent concentrations of DOX

prior to chlorination ranged from 40 to 140 Mg/L, with an average of 75

jig/L. Influent DOXFP ranged from 500 to 900 Mg/L, with an average of

670 fig/L. Effluent DOXFP concentrations ranged from 140 to 500 jtg/L,

with an average of 250 /ig/L. Results are summarized in Table 9.

Table 9: DOX. DOXFP IN PLANT INFLUENT. UNCHLORINATED EFFLUENT

PLANT INFLUENT (uz Cl/U EFFLUENT (UK. Cl/L)
DOX DOXFP DOX DOXFP

Amherst (January) 198 614 89 228
Amherst (June) 170 467 70 187
Belchertown 130 900 46 146
Greenfield . 119 925 127 499
Hatfield 193 584 80 296
Northampton 196 638 72 172
Sunderland 42 554 45 212
Mean +/- S.D. 150+/- 57 669+/-175 76+/-2S 249+/-120
Median 130 614 72 212

Rotating biological contactors and trickling filters generally

showed poorer removals of DOX and DOXFP than activated sludge.

39



I
I

The results agree with reported values in the literature for the removal

| of organics in wastewater treatment plants (e.g., Petrasek et al . . 1983;

_ Leuenberger, et al. . 1985; Hannah et al. . 1986; Suzuki and Nakanishi,

™ 1987). The study conducted by Suzuki and Nakanishi (1987) demonstrated

I similar plant removals of DOXFP with primary and secondary treatment,

although aeration and secondary settling were not evaluated separately

I in their study.

_ B. Removal of POX and DOXFP

• 1. Settling

Removal efficiencies of DOX and DOXFP in primary and secondary

• settling basins are shown in Tables 10 and 11. As some means were

skewed significantly by one or two values, the median was calculated

• also. In a few circumstances, concentrations increased following

• settling. The large uncertainty in the mean for DOX removal in primary

settling is due to the large relative increase seen in the Greenfield

• plant. The median values presented in the tables in conjunction with

the similar decreases observed for COD and DOC suggests that slight

• decreases in DOX and DOXFP are perhaps occurring in the settling basins.

• Influent concentration variations may be affecting the results. The two

main mechanisms believed to be responsible for removal of DOX in

• settling basins are biodegradation and sorption to settleable particles.

As biodegradation of chlorinated compounds and dehalogenation are

• normally associated with anaerobic environments, significant

• biodegradation is not expected. The detention time and potential for an

anoxic environment, however, may lead to some biodegradation. Another

I
I



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

possible cause of DOX and DOXFP reduction is that the microorganisms

alter the organic matter in such a way as to decrease the adsorption to

activated carbon in the DOX procedure. While this is possible, it is

not thought to be responsible due to the concomitant reductions seen in

DOC and COD. Volatilization is not thought to be responsible for

removal of DOX as such extremely volatile compounds are lost during the

vacuum filtration step of DOX analysis.

Table 10: DOX. DQXFP REMOVAL IN PRIMARY SETTLING BASINS

PLANT % RAW DOX REMOVED % RAW DOXFP REMOVED
Amherst (January) 5.1 5.5
Amherst (June) 16.6 -7.9
Greenfield -61.3 15.4
Hatfield (Screens) 25.8 2.1
Northampton 9.0 13.2
Mean +/- Std- Dev- -1.0% +/- 35% 5-7% +/- 9-°%
Median 9.0 5.5

Table 11: DQX. DOXFP REMOVAL IN SECONDARY SETTLING BASINS

PLANT % RAW DOX REMOVED % RAW DOXFF REMOVED

Amherst (January) 5.1 17.9
Amherst (June) 8.8 -5.3
Belchertown -0.6 12.8
Hatfield 17.7 19.7
Northampton 3.4 0.1
Sunderland 14.0 8.8
Mean +/- Std. Dev. 8.1% +/- 6-8% 7.3% +/- 10.0%
Median 5.1/8.8 12.8/8.8

41



2. Biological Treatment

Reduction in organohalides and organohalide precursors was

greatest across biological treatment (not including secondary settling).

Decreases of more than 50% of raw DOX and DOXFP were observed in many of

the treatment plants surveyed. Table 12 lists removal percentages for

all plants. The decrease in DOX and DOXFP was generally greater at the

activated sludge plants compared to the trickling filter and RBC plants,

again paralleling the results seen in other organic parameters. The

hydraulic detention time in hours is listed in parentheses after the

plant. Removal of DOX and DOXFP does not appear to be related to

hydraulic detention time at the different plants. This may be expected

due to the different process details at each plant. The possibility

| exists for a relation between the solids residence time and the decrease

_ in the removal of DOX and DOXFP, but it was not possible to keep

influent conditions constant at the plant resulting in a constant solids

• residence time. Influent variations in wastewater quality and flow

would also make such a relation between solids residence time and

| removal efficiencies difficult to establish.

_ The results shown in Table 11 demonstrate that in many of the

cases DOXFP removal percentages were greater than DOX removal

• percentages. A review of Figures 2 through 22 confirms that in most

cases, percentage of DOX in the effluent was greater than the

| percentages for the other parameters. The limited potential for

_ dechlorination in aerobic environments is believed to play a role in

™ this phenomenon. Any conclusions regarding the exact mechanism for

I
I

42



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

removal are speculative and were not addressed in this study. It can

only be stated in the most general case that DOXFP was removed to a

greater extent than DOX.

Table 12: POX. DOXFF REMOVAL IN BIOLOGICAL TREATMENT

PLANTCDET.TIME. HR)

Amherst (January) (3.5)
Amherst (June) (3.1)
Belchertown (24)
Greenfield (0.5)
Hatfield (3.2)
Northampton (8.6)
Sunderland (36)
Activated Sludge Mean +/•
Activated Sludge Median

TYPE

CMAS
CMAS
EAAS
TF
RBC
CMAS
EAAS
S.D.

% RAW DOX REMOVED

45
34
61
54
15
51
-20

34% +/- 32%
45

% RAW DOXFP

39
73
69
31
27
60
53

59% +/-
60

REMOVED

14%

* EAAS- Extended Aeration Activated Sludge TF- Trickling Filter
RBC- Rotating Biological Contactor CMAS= Completely Mixed Activated
Sludge

C. Correlations Among Organic Parameters

The objective of this section is to present correlations among the

various organic parameters measured. This is desired because the DOX

and DOXFP tests involved in this study are time consuming, and surrogate

parameters are desired for DOX and DOXFP. Surrogate relations allow the

prediction of plant performance through the measurement of a different

parameter. The validity of the surrogates can be assessed by examining

the Figures 23 through 31.

43



Correlations between the various organic parameters are shown in

Figures 23 through 31. These figures include the complete set of plant

data (six plants, three or four samples per plant). As shown in Figure

I 23, there is a correlation between the pair DOX and DOC, with r2 equal

M to 0.52. The high degree of scatter and the positive y-intercept

suggests the independent behavior of these two parameters and confirms

• the greater removability of the DOC seen previously. Chemical oxygen

I

I

demand and DOC correlation is shown in Figure 24. The outliers in

Figure 24 (upper left hand corner) are the pair of points for the

Belchertown plant having a high COD with a low DOC. This figure

• supports the hypothesis that these points are due to sample

I contamination. These points were not included in regression analyses.

The correlations between the pairs DOX, DOXFP and DOXFP, DOC are shown

I in Figures 25 and 26. The weak correlation between DOX and DOXFP is

expected, (r2- 0.48) as DOX concentrations were seen to be less well

correlated to other organic parameters. In addition, one would not, a

• priori, expect a strong correlation between ambient levels of DOX and

other organic parameters. This is seen in Figure 27, with no

• correlation observed between COD and DOX.

As shown in Figures 28, 29, and 30, chlorine demand is not

• correlated with any of the other organic parameters. Reviewing Tables 1

• through 7, there were no instances where the chlorine demand paralleled

the other organic parameters consistently. The lack of correlation with

I chlorine demand is thought to be due to the interferences frequently

encountered in measuring chlorine residuals in wastewater. For the free

• chlorination of humic materials, DOX formation is strongly correlated

i
I

44



FIGURE 23: CORRELATION OF DOX, DOC

200

9

8
Q

240 -

220 -

200 -

180-

160 -

140-

120-

100-

80 -

60 -

40 -

20-

0

DOX (ug/L)
2

1.63 * DOC(mg/L) + 61.3

0,52

Key
O Amherst(January & June)
+ Belchertown
O Greenfield
A Uatfield
x Northampton
V Sunderland

20 40

DOC: mg C/L

60 80



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

9

Xs

FIGURE 24: CORRELATION OF COD, DOC
300

280 -

260 -

240-

220 -

200-

180-

160 -

140-

120-

100 -

80-

60 -

40-

20 -

0

COD(mg/L) = 2.52 * DOC(mg/L) 4- 11.7

+ r2 - 0.78

Key
D Amherst(January & June)
+ Belchertown
O Greenfield
A Hatfield
x Northampton
V Sunderland

20 40

DOCi mg C/L

60 80

FIGURE 25: CORRELATION OF DOX, DOXFP

260

240 -

220 -

200-

180-

160-

140 -

120 -

too-

80 -

60 -

40-

20-

0

DOX(ug/L) - 0.164 * DOXFP(ug/L) + 42.9

r2 - 0.48

Key
a Amherst(January & June)
+ Belchertown
O Greenfield
A Hatfield
x Northampton
V Sunderland

0.4

DOXFP: mg d/L

o-a i



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

<
9
E

8

FIGURE 26: CORRELATION OF DOXFP, DOC

1

0.9 -

0.8 -

0.7 -

0.5 -

0.0 -

0.4-

0 J -

0.2 -

0.1 -

0

DOXFP(ug/L) = 8.57 * DOC(mg/L) + 157

r2 = 0.79

Key
D Amhersc(January & June)
+ Belchertown
O Greenfield
A Hatfield
x Northampton
V Sunderland

20 40

DOC: mfl C/L